ROMBLON STATE UNIVERSITY

College of Engineering and Technology
Main Campus, Odiongan, Province of Romblon

HANDOUT #5
CE5122 Water Resource Engineering & Irrigation Structures Tues/Friday — 1:30-3:30/3:30-5:00PM
Engr. Reynaldo P Ramos, PhD

WATER CONSUMPTION FOR
VARIOUS PURPOSES

AND

TECHNOLOGIES FOR DRINKING
WATER TREATMENT




CONSUMPTION FOR VARIOUS PURPOSES

The water furnished to a city can be classified according to its ultimate use or

end. The uses are: _

e Domestic. This includes water furnished to houses, hotels, etc, for
sanitary, culinary, drinking, washing, bathing, and other purposes. It
varies according to living conditions of consumers, the range usually
considered as 75 to 380 liters(20 to 100 gal) per capita per day, averaging
[...]
Inorganics removal:  Reverse osmosis m Very high removal efficiency. m High capital and Capital: High
All inorganics and similar m Simple operation. operating costs. O&M:  High
membrane sysfems  ® Insensitive fo dissolved m High level of pretreatment
solids content. required.
B Bacteria and colloidal @ Very large volume
particles also removed. reject siream disposal
problems.
Inorganics removal:  lon exchange m Insensitive to flow variations. ® Spent regenerant waste Capital: High
Barium, radium, ®  Usually best choice for disposal problems. O&M:  High

cadmium, lead,
silver, chromium,
nitrites, nitrates,
selenium, and
radionuclides

removing radionuclides.

m  Might need multiple
" treatments to remove all
contaminants.
& Prefreatment required to
protect resin.




Technologies for Drinking Water Treatment (continued)

Purpose | Technology Advantages Disadvantages =~ Costs

Filtration Slow sand m Economical. . m Significant quantities of  Capital: High
m Easy to operate. land needed. O&M:  low
m No chemicals required. ~ m Only particular types of
m Minimal power needed. sands are svitable.
m High removal of disease-  m May require more

causing organisms.

moinfenor_\(:e ‘},\i'gh-solids

Dual or mixed m Economical first cost. o
media filters m Only used with pretreatment '
by coagulation and setfling. " m
m Land requirements less than
for slow sand, but more when m:.
coagulation/settling included.

Mcy not: Be uuiuble for

Drinking Water Quality: System Options

In some cases, when a contaminant reaches potentially harmful levels in only one part of

the service area and/or interferes with only one specialized use, a community might ;’
consider point-of-use or point-of-entry devices. These devices are installed at a home-
owner’s tap or at the point of entry to a larger area, such as a street or trailer park. Types
of treatment available with these devices include reverse osmosis, activated carbon,
activated alumina, and ion exchange. The public water supplier must monitor and ensure
the quality of water treated with these devices; therefore, the ablhty to ‘monitor is the
controlling step in allowing the use of these devices.

Package plants might offer a low-initial-cost alternative to permanent treatment struc-
tures. These are modular units that usually are assembled off site and shipped to the
community. The‘plants contain a2 number of treatment technologies in one unit
and are usually used to treat surface water supplies to remove color, turbidity, and
microorganisms. Package plants that remove organic and inorganic substances, however,
are also available. Because the operational requirements for package plants are quite
significant, except in rare instances a small community should consider using them only if
the community can transfer the responsibility to another party (such as the county or a
private contractor) or restructure (e.g., combine the local system with other small systems)
to improve its ability to operate such sophisticated systems.




Drinking Water Quantity: Conservation

People can do many simple things to use less water, for example, use low-flow shower
heads and toilets, place a filled plastic bottle or toilet dam in the toilet tank, or shut off the
tap while brushing teeth. Every gallon saved is one less gallon pumped, treated, and
delivered to the consumer. A water conservation program can consist of updating building
codes, conducting public education, or promoting conservation through financial incen-
tives, such as higher water rates or scaled charging systems. For example, a powerful tool
to keep water demand in check is regressive user charges, which charge customers who
use more water a higher fee per gallon used. These charges penalize usage beyond basic
requirements and encourage people to use less so that they can save money.

Check with your state about water conservation requirements. For example, for more than
10 years, California and other states have required communities planning expansion of
water infrastructure to compare structural approaches to expansion (wells, sewers, treat-
ment plants) with nonstructural approaches (leak repair, rate structure modification, and
toilet and other water fixture retrofits).

Drinking Water Quantity: Leak Detection

Finding and preventing leaks can save a lot of water. A water audit compares the total *
quantity of water produced with metered water consumption. If the total metered water
usage is less than 85 percent of the total metered water production, a systemwide leak
detection survey should be conducted. Distribution pipes, treatment facilities, and water
pumps all can be sources of large leaks. Finding a leak can be difficult and expensive. Fixing
the leak, which often involves excavating covered pipes, can also be expensive. If the leak
is severe, however, the expense can be justified.

Drinkfng Water Quantity: Finding a New Supply

- Except for communities with large growth potential or a major new water-consuming user
(such as a large subdivision), water conservation, leak correction, reuse options, and
regressive user charges may be enough to keep a community from having to seek a new
water supply. To justify these programs to members of the community, explain that the
programs avoid major capital expenses that go along with developing new water supplies.
If a major increase in the demand for drinking water is expected, however, a new water
supply might be necessary. This could be an excellent long-term alternative if a relatvely
pure supply is close and available. Depleting a natural resource, however, always has a price.
Keep in mind, too, that increasing the supply will increase the cost of drinking water and
will also affect wastewater management costs.




|
ETRO MANILA now has two very large water treatment
M plants. No longer will Balara Water Treatment Plant be nlona
in its task of making Metro Manila’s water suppiy safe ard
pure for drinking.

The new and spanking La Mesa Water Treatment Plant in
Novaliches, Quezon City is Asia’s largest plant and fourth in the
world. This was constructed under one single contract at one time.
It has a design capacity of 1500 million liters per day (ml/d}. Now
fully operational, the plant initially started operations in March
1982 for only 300 ml/d.

When. both plants are working, the total processing capacity of
the MWSS will be 3100 ml/d - more than sufficient to keep pace
with the growing demand of Manila’s expanding population up 10
the year 1987. The La Mesa Water Treatment Plant will serve the
northern nalf of Metro Manila, while the existing Balara \Water
Treatment Plant will be confined to taking care of the scuthern
nalf.

The P250-million plant represents the latest state of the art
and is a least-cost technological package that features the follow-
ing innovations:

—Energy-efficient design

- The plant has very minimal electro-mechanical equipment. it
relies mostly on hydraulic properties of water to backwash its
fiiters and gravity to convey raw water from the sou/ce, Into he
plant and out into the distribution system.

— Flucridation

Concerned with the health of its consumers, the MWSS incor-
porated fluoridation at both this new plant and the cid cne in
Balara, to nelp prevent tooth decay. This was done with the bless-
ings of the Ministry of Health and the World Health QOrganization.

LA MESA WATER
TREATMENT PLANT-
HOW IT WORKS...-

The Process

i. Screening — Raw water from
the Angat-ipo-Bicti source network
travels over 30 kilometers through
tunnels and aqueducts before enter-
ing the La Mesa Water Treatment
Plant. Raw witer enters the plant

through screens that prevent the en-

try of foreign objects such as grass,
leaves and tree limbs, and other
large floatables. The screens thus
nrotect the rapid mixers and floc-
culators from damage. The water
fiow is split and distributed through
three rapid mixers to the southern
ralf of the plant and through three

RAW WATER ,
SCURCE s

INFLUENT
JUNCTION
STRUCTURE |

t

-

other rapid mixers to the north
basins of the plant.

2.Rapid Mixing — Curing thl.: pro-
cess, rapid mixers uniformly disperse
the chemicals (alum and/or polyelec-
trolytes) throughout the raw water.
These chemicals are coagulants
which react with undesirable, tiny
suspended solids in the raw water,
causing the latter to form clusters.
Chlorine may also be added for pre-

chlorination.
3.Flocculation — The water then

enters the flocculation basins, 36
flocculators in each half of the plant,
where it is gently agitated. This

LIME ALUW
CHLORINE—— \ /[ ——PCLYIAER

METER CONTROL
GATE

LIME —————— ALUM
CHLORINE—ﬂ X / ©OLYMER

= e
METER CONTROL
GATE FLASH
MIXER
METER Z

WASH WLTER ]
RECOVFRY( L]

.




agitation causes the small clusters of
suspended solids tc collide with and
stick to each other and form into
larger particles called “‘flocs”’.

4.S edimentation — The floc-
culated water then =nters the twelve
settling basins of the plant, where
the floc particles get heavier and set-
tle to the bottom of the basin. Clean
water enters the troughs called
launders near the top of the basins.
The settled floc materials, called
sludge, are periodically removed
from the basin bottom.

5.Fiitration — Purification of the
water is done at this stage by gravi-

ty. Water flowing from the sedimen-
tation basins is filtered through
twenty-four dual-media filters,
twelve in the northern half and
twelve in the southern half of .the
plant. Each dual-media filter consists
of a layer of anthracite coal on topof
a layer of sand. They trap the flocs
as water flows down through them.

. 6. Backwashing — Td unclog the
filters, each filter chamb¥®r is
backwashed regularly. This is done
by reversing the process of filtration
where clean water is put through the
filter in reverse direction. Sand and
anthracite coal expand and ac-

cumulated impurities are flushed into
the troughs for diposal. This
backwash water and its solids are
channeled to settling lagoons to be
recovered for another cycle of pro-
cessing. Using a minimum of equip-
ment, the backwashing process is
done by four filters, which perform
the backwash operation for an ad-
joining filter.

7 .Surface Wash — The backwash
system has built-in surface wash
facilities.

8. Post Treatment — Just before
the filtered water leaves La Mesa
through a 3.2-meter diameter pipe to

CHLORINE
[ — —— POLYMER
CONTROL
i WEIR CHLORINE
i i //——— FLUORIDE
! ] e
FLOCCULATORS ‘ ISR { i i {
SEDIMENTATION i : ) POTABLE
BASN g - * WATER
Y f—— CHLORINE - - R S R e
i POLYMER METER METER
(177
{ \ SURFACE WA
; e PUMPS \
) B':’ B Ve S e O e 0 St =
f Z' g I = £ & !ROL
- e J ON
FLOCCULATORS ; i FILTERS WER
SEDIMENTATION L
BASIN ‘!c

SLUDGE LAGOONS

Bagbag Reservoir, lime, chiorine and
fluoride may be .added to the water.
Chlorine is added to disinfect the
water in order to ensure its safeness
for the consumer; fluoride, to pre-
vent tooth decay; and lime, to cor-
rect the PH or acidity levels of the
water, thereby preventing corrosion
of the pipes in the distribution
system. o

9.Storage — A 200-million-liter
storage is in Bagbag, Quezon City to
maintain a constant head and
regulate the flow of water supply to
the northern half of the MWSS
distribution system.

.

-emem-fiiie= TO DISTRIBUTION SYSTEM

R

TREATMENT PROCESS FLOW DIAGRAM




